7

THE DESIGN AND TESTING OF
A WASTEWATER TREATMENT PROCESS
SUITABLE FOR ARCTIC APPLICATION



THE DESIGN AND TESTING OF
A WASTEWATER TREATMENT PROCESS
SUITABLE FOR ARCTIC APPLICATION

BY

DAVID EDWARD GEORGE BROMLEY, B.A.Sc.

A Thesis
Submitted to the School of Graduate Studies
in Partial Fulfillment of the Requirement
for the Degree
Masters of Engineering
McMaster University
October 1977



MASTERS OF ENGINEERING (1977) MCMASTER UNIVERSITY
(CIVIL) Hamilton, Ontario

TITLE: . The Design and Testing of a
Wastewater Treatment Process
Suitable for Arctic Application

AUTHOR: David E.G. Bromley, B.A.Sc. (University
of Toronto)

SUPERVISOR: Dr. A. Benedek

NUMBER OF
PAGES: 187

(ii)



ABSTRACT

[...]
must be capable of good mixing and dilution.



2-23

(ii) Poor process control. A lagoon might be
operating adequately one week and extremely poor
the next. Also, in the winter, the system goes

anaerobic and unpleasant odours can result.

(iii) Difficulty in conveying the wastes to the
lagoon. Lagoon treatment requires a piping sys-
tem to feed the lagoon. This is not only costly
but operationally it is a problem because of

freezing.

2.4.1.4 The Extended Aeration Plant

As of 1972 oil related Arctic.work camps employed
the extended aeration system far more often than any other
system. As with the sewage lagoon, the extended aeration
plant utilizes the biological process but in a different
way. The system is esséﬁtially comprised of two components,
an aerated reactor and a clarifier. Oxygen is supplied to
the reactor by mechanical means to feed a micro-organism
population. Within the reactor the hydraulic detention
time is 18-30 hours. The contents of the reactor con-
tinuously flow into a clarifier where the micro-organisms
are settled out as a sludge. The settled sludge is then
‘returned to the reactor where the micro-organism ' concen-
tration is maintained at a high level, i.e. between 2000-

10,000 mg/litre.



2-24

These types of biological systems, where the sludge
is returned to the reactor, are called activated sludge
systems.

The extended aeration system is different from
other activated sludge systems as it operates on the prin-
ciple of total oxidation of organics.

As seen in Figure 2-3 the plant maintains long
reactor detention times. In the early stages of the re-
action the substrate is oxidized and micro~organisms, co,
and H20 are produced. As time progresses the substrate
is depleted and the micro-organisms begin to feed on them-
selves until only an inorganic residual remains. The
result is a minimal amount of solids. However, it is im-
possible to oxidize all the organics within a reasonable
length of time, therefore someorganic substance is left.

In all biological systems, energy is produced when
oxidation takes place. Some of the energy.is stored and
some is wasted. The energy which is wasteé is generally
given off as heat. The extended aeration plant, by at-
tempting to oxidize all organics, produces aé much heat
as possible, however, with the long mixing times, ex- -
tensive heat losses also occur.

Also, using data from Henry et al (1974), the
extended aeration plant allows for growth of psychrophiles

in cold climates because of its long detention times. This



2-25

permits adequate micro-organism concentrations to occur at
the low temperatures. Short detention time units do not
provide adequate time for the psychrophiles to grow and
hence poorer treatment results. In addition, the system
does not use any costly.chemicals and when running at opti-
mum conditions, provides excellent removals, i.e. <90 percent
BOD removal, <90 percent SS removal as reported by Grainge
et al (1973).

However, there are problems with the extended aera-
tion system as related to the Arctic. Firstly, as reported
by Greenwood et al (1972) one cannot expect the plant to
reach optimum operation conditions for the first two months.
This is probably due to the slow rate of growth of phychro-
philes. Due to this slow start-up, the plant is incapable
of providing wastewater treatment for the temporary camp
that may only operate for a two-month period. A system for
these types of camps or communities would have to operate
at a high efficiency immediately upon start-up.

There have been, and still are, many package
systems which use the extended aeration process. Many
of these systems have been sold to northern oil related
camps. Heachert (1972) made a study of two of these
package systems which were installed by Imperial 0il on

two artificial island camps in the Mackenzie Delta. The



plants were standard extended aeration plants containing
comminutors, aerators, clarifier with sludge return and
hypochlorinator. Both plants were housed and were built
fér a 22 hour detention time. Flush water for both plants
. was sea water.

The package system ran very poorly. They only
achieved 80 percent BOD5 removal and 63 percent removal of
COD. In addition, there were problems with oxygen defi-
ciency and the plant was not capable of handling shock loads.
Finally, the plants were highly dependent on an operator,
and since both plant operators were not familiar with the
plant, the treatment systems never ran efficiently. Also
one should note that these plants did face rather high and
abnormal COD concentrations in the feed. It was not un-
usual for the plant to have a feed with COD greater than
2,500 mg/1l, which apparently exceeded the design capacity

of this package system.

2.4.2 Physical-Chemical Treatment

?his method of treafment depends strictly upon the
use of chemical addition and various physical processes for
the treatment of the wastewater. A typical physical-
chemical treatment flowsheet is shown in Figure 2-4.

Chemicals are added to treat the waste in different

ways (i.e. flocculation, disinfection, oxidation). Chemical



FIGURE 2-47'=GENERALIZED FLOW SCHEME FOR PHYSICAL - CHEMICAL TREATMENT

( FROM MAQSOOD, 1973)

~ Polymer Addition
'
' - ) T
Raw y | i o
Waste Screening and/or ’§| ] Carben
— Degritting ‘—V.g §:Clanﬁcohon —p! |Fmers ,I_"‘"' Adsorption —>
=lo | | ‘
= '
? 1 | I | x
Make - up Make -up
Coagulant "'T Carbon —>)
Y
Coagulant e - - —— —p| Carbon .
Regeneration Regeneration

Le-¢



2-28

agents such as alum, ferric chloride, polymers or lime are
commonly used for coagulation and flocculation. Chlorine
is commonly added for disinfection and sometimes oxidation.
Ozone and permanganate are also added occasionally for oxi-
dation of waste organics.

In addition physical processes play a large role in
waste treatment. Such processes as ion exchange or ultra-
filtration are well utilized in the industrial field and
sometimes for municipal use. However, the most prominent
among these processes for municipal wastes it the use of
activated ¢arbon for its organic adsorptive capabilities.
Activated carbon can be utilized in two forms, the powdered
form (PAC) or the granular form (GAC). PAC is usually
added to a contact tank in a similar fashion to alum. The
PAC slurry is then directed to a clarifier for settling.
GAC, on the other hand, is usually placed in a column.
Normally, clarifier effluent passes through the column
where dissolved organics are either adsorbed on the im-
mersed pore surface area of the activated carbon particles
or removed by the biological activity occurring on the sur-
face of these particles. In addition, the column's filtra-

tion effect encourages a further removal of suspended solids.

5-4.2.1 Cold Temperature Effecté

Temperature effects on chemical addition or physical

processes should be minimal in comparison to its effect on



2-29

biological activities. It is believed (Magsood, 1973) that
temperature will adversely affect the solubility of coagu-
lants in fluids. Mohtadi (1973) confirmed this theory when
he reported that temperature affects the optimum pH for
coagulant dosage when alum is used. He found that as the
temperature decreased the optimum pH increased, but no extra
dosage of alum would be needed if the dosage was applied at
the optimum pH.

Temperature effects on the physical processes were
also found to be negligible. Magsood and Benedek (1973)
reported that low temperatures had little effect on the
adsorption capacity of powdered activated carbon. Granular
activated carbon was more temperature-sensitive with regard
to the réte of adsorption. However, Magsood noted that
althoughtemperature had an effect on adsorption, it was not
as great as temperature's effect on the biological activity
within the cblumn. |

Magsood was in general agreement with Bishbp et al
(1972) who also felt that temperature had little effect on

‘the adsorptive capacity of activated carbon.



Fraser (1972) reported on the use of cold climates
-to separate solids from the effluent by freezing the waste-
water. The idea was that as the upper level of the waste
froze, solids would be forced to the bottom of the liquid
where they would be concentrated. However, the system failed
at high solids levels and therefore was deemed unfeasible for

most wastewater treatment systems.

2.4.2.2 Package Physical—Chemical‘Treatment'Systems

There have been a number of package plant systems
which have incorporated physical-chemical processes. These
package systems are ideal for northern camps because of
their ability to operate efficiently at start-up. Also,
they have the ability to handle shock loads easily and
hence, are suited to camps which frequently change in size.
However, they are in some regards not suitable for the
small community as they depend upon costly chemicals and
the transport of these chemicals to the site. In addition,
they require constant operator attention.

Marland Environmental Systems developed a
marine sanitation system which was tested and reported
.,upon by Kaminsky (1973). The system attempted to employ
a total recycle sYstém (i.e. treated effluent was used as

toilet water, etc.) where only solids were wasted. For



this reason the system was of interest to this report. The
process first removed suspended solids in a two-step physi-
cal operation, i.e. large solids removed by a vibrating
screen and smaller solids by a céntrifuge. The ligquid
waste was then chlorinated prior_to entering the carbon
columns. In the carbon column most of the dissolved or-
ganics were removed and the column's effluent was post-
chlorinated. All solids were stored in a solids holding
tank. The system was tested first as a flow-through system
and secondly as a total recycle system.

The system consistently produced an effluent with

suspended solids and BOD. less than 50 mg/litre when tested

5
as a flow-through system. When the system was converted to
a recycle system, SS were less than 50 mg/litre. BOston
the first day was 50 mg/litre but increased to 140-400 mg/
litre by the sixth day. The recycled flush water was
slightly milky in colour on the first day and then changéd
to a grey colour by the fifth day.

The system did not prqvide for an adequate method of
solids removal. Solids reduction was pobr since there was
only a small amount of digestion in the anaerobic tank. As
a result the solids holding tank had to be pumped out fre-

' quently. Also, the system contained a great deal of
mechanical equipment (e.g. centrifugre, vibrator screens)

which required maintenance. Finally, the system went



anaerobic in sections. One particular spot was in the car-
bon columm which led to the formation of H3S and some odour
problems.

A second physical-chemical package system which
recycied effluent for toilets was developed in Canada by
Elsam Yarrow Limited (Port Colborne, Ontario) .and was re-
ported upon by Heinke (1973). The system incorporated. a
pressure breakdown tank where chlorine was added, a commi-
nutor, coagulant addition tank, clarifier and pressurized
effluent storage tank. Sodium hydroxide was used as the
coagulant and also created a high pH which acted as a dis-
infectant to kill bacteria.

Finally, a third physical-chemical package plant of
interest to this report was developed by Met-Pro Systems
Inc. (Lansdale, Pennsylvania). Testing of the system was
carried out by the United States Environmental Protection
Agency and a report was prepared by H. Coutts (1972).

A prototype inStailation was operated consecutively
at two different oil drilling camps (i.e. the Nabor camp and
thé Arco camp) near Prudhoe Bay in April and in Mayrof 1972.
A block flow diagram of .a 7,000 gpd unit is shown in Figure
2-5 (Met-Pro Dwg. Number 0003902). Raw sewage is collected

and pumped from a sump below the housing trailer floor



2-33

solids to
incinerator

| RAW WASTE PUMP 7 DISPOSABLE MEDIA FILTER (OPT)

2 FLASH MIX TANK | . 8 ADSORBER

. 3 COAGULANT FEEDER - QO ADSORBER AFRATOR
4 DISINFECTANT FEEDER 10 SURGE TANK
5 FLOCCULATOR CLARIFIER Il FILTER/BACKWASH PUMP
"6 SLUDGE PUMP o 12 PRESSURE FILTER

Figure 2-5. 'MET-PRO WATER TREATMENT CORP.
: T LANSDALE. PA. 19446

! . [™ <SERIES 14000
- . - - IPC WASTEWATER TREATMENT |

Process Fiow lsometric.

O0O>A0Z



into a 3,500 gallon aerated equalization tank.

From the equalization tank the sewage and coagulant
are separately pumped into a flash mixer. From the flash
mixer, flow is by gravity into the flocculation (centre)
section of an upflow clarifier. Effluent (supernatant)
from the clarifier then flows along with a small airstteam
(i.e. for fluidization and to prevent anaerobiosis) up
through a carbon adsorption column (upflow) and into an
80 gallon surge tank. Liquid from the surge tank is pump-
ed through a pressure sand filter. Effluent from this
filter is chlorinated by use of hypochlorite tablets and
intermittently siphoned onto the tundra.

The chlorinator consisted of a small dissolution box
into which four 3-inch slotted pipes (hypochlorite tablet
containers) are standing. Effluent flowing around and
through the slots leaches hypochlorite from the tablets.
The baffled chlorine chamber has a theoretical design deten-
tion of 0.5 hour.

Sludge\from-the bottom of the clarifier is pumped
onto a mo#ing paper filter. Filtrate is pumped to the
flash mixer. Sludge solids collected on the filter paper
are incinerated with the paper. '

When activated by the high liquid level switch in
the feed equalizer tank, the unit opérates continuously at
about 5 gpm design capacity until shut~off by a low level

switch. This physical-chemical process operated only at



100 percent of design capacity since the equalization tank
absorbed sewage flow fluctuations.

The unit was installed along with the chlorine con-
tact tank, the feed equalizer tank, sewage sump and incinera-
tor in a skid-mounted trailer, approximately 10 x 40 feet,
so that the whole waste handling system could be loaded into
a C-130 aircraft (Hercules) and flown to the North Slope.
The disadvantage to such a compact enclosure was the limited
access room for easy operation and maintenance. The only
access to the unit with more than one foot clearance from -
any wall was along the control panel side. Clearance on
that side was limited to less than two feet.

Access to the surface of the clarifier was severely
limited by the domed trailer roof; so limited, in fact,
that there was not enough room for the mixer to be instal-
led on the flash-mix tahk. |

At the Nabor camp the plant treated 2,000 USgpd of
bathroom and personél laundry wastewater. Kitchen wastes
were separately sewered and discharged into ihe lagoon. At
the Arco site the plant treated all wastewater. This re-
sulted in an average flow of 4,100 USgpd or a 120 gal per
day per capita. The most important process parameters are
sﬁmmarized in Table 2-2.

In April the plant operated well with good COD and

SS removals, i.e. 95 percent and 96 percent respectively.



TABLE 2-2

Data Summary

2-36

Physical-Chemical Unit on the North Slope, 1972

April Average May Average
Nabors Site Arco Site
FEED: Waste Water Source | Bathroom and All Domestic
Personal Laundry Camp Sewage
Rate Est. 1000-2000 gpd 4100 gpd .
COD mg/1 1257 846
Total Nitrogen mg/1l 127 48
Total Phosphorus mg/1l 9.3 15
(Number of samples) (3) (7)
Clarifier Overflow:
COD mg/1 178 439
Suspended Solids mg/1 40 119
(Number of samples) (8) (4)
Effluent:
" COD mg/1 61 312
Suspended Solids mg/l 26 155
.Total Nitrogen mg/1 127 32
fotal Phosphorus mg/1l 0.7 3.4
(Number of samples) (3) (7)




2-37

In May the treatment was poor with COD and SS removals

averaging 63 percent and 72 percent respectively. The

poor results in May could have been due to either the in-

clusion of kitchen wastewater or because the sensor light

in the sludge level indicator became inoperable.

Problems which occurred with the operation of the

unit as reported by the Environmental Protection Agency

study were as follows: .

1)

2)

3)

4)

Excess amounts of coagulant (i.e. ferric
sulphate) were-used because the operator did
not observe the colour of the clarifier ef-

fluent nor was he familiar with the jar test.

The carbon columns air-fluidizing line became
clogged with carbon particles. A diffuser
screen should have been placed over the air

outlet.

The supply of filter paper for the vacuum
filter was exhausted and caused the operator
to use paper towels. This resulted in a poor-

ly dewatered sludge.

Air within the trailer became contaminated as
the disinfection process encouraged the ef-

fervescing of chlorine gas. 1In addition,



5)

6)

7)

8)

2-38

aerosols were created from aerating the
equalization tank. This problem could have
been avoided if the tank had been covered

or aeration had been reduced.

Excessive noise occurred when the compressor
was in operation. An inlet filter silencer
on the air compressor would have alleviated

this problem.

The sludge level sensor was activated by
surface scum rather than by the sludge
blanket. This problem could have been
solved if a dimmer switch on the\sensor.

had been employed.

The 3/4" feed line became clogged and caused
the pump to overheat, which resulted in the
relay switches tripping. To avoid this
difficulty a larger feed line could have
been used or the sewage could have been

macerated, prior to entering the feed line.

The chemical feeder pump's head needed re-
building. This was either due to the grit
in the ferric sulphate or ferric sulphate's

high corrosive nature. It is felt that if



alum had been used this problem would not

have occurrea. However, it should be noted
that operators of P-C units in the Arctic seem
to prefer the use of ferric salts as a coagulant.
Some advantages of ferric salts as compared to
lime or alum are that they operate over a wide
concentration range, they dissolve easier and

a rust clouded effluent may indicate exces-

sive use.

9) During shutdown a freeze-up occurred in the
sand filter. This created a problem at
start-up which resulted in the excessive loss
of media in the sand filter. The problem
could have been avoided if the system had

been completely drained at shutdown.

The EPA study.concluded that the system was capable
of providing good treatment whéﬁ operating as intended.
However, considerable effort must be devoted to the design,
set-up, hardware selection and operation if P-C units are
to be utilized in the future for isolated Arctic instal-

lations.

2.4.3 Miscellaneous Treatment Methods

There are many other treatment methods now used

or proposed for use in the Arctic. The following is a



2-40

summary of these methods.

2.4.3.1 Dumping

One of the oldest methods of waste treatment all
over the world, including the Arctic, is dumping the waste
in a remote location with the intent of hoping it shall
disappear. In the Arctic the usual location was on the ice
covered sea and when the spring break-up arrived, the waste
would settle in the ocean.

Fortunately, this practice is not allowed any more.
However, dumping is still not uncommon today in small com-
munities where no sludge pits or lagoons are present and
dumping is the only method of waste removal. As reported
by Heinke (1973) the dumping is usually done in an area away
from the garbage dump and least detrimental to the water
supply. There is, however some beneficial uses of dumping
in the Arctic as stated by Fahlman et al (1973). He claims
that sewage can be used to aid restoration of the land where
Arctic soils of low nutrient content exist (i.e. an area
ﬁhere there has been construction). He cautions though that’
dumping or land disposal should not_bé used as a regular
method of waste removal because of the permafrost. - In perma-
frost soils the water table'is very high and in many places

is surface exposed. Land disposal will contaminate this



2-4]1

groundwater which will affect wildlife and eventually water

courses.

2.4.3.2 Sludge-pits